





























Y ASSEMBLY TIP:

Keep and eye out for these boxes which will contain helpful pictures and information making
the assembly process as quick and painless as possible.

Sorting Wood

When removing the wood from the boxes we recommend arranging them by part number before you begin
assembly. This will allow for faster assembly and easily identify any parts that may be missing or damaged.

Sorting Hardware

NUT BARREL SCREW T-NUT WASHER FLAT BOLT HEX BOLT SCREW PWH
H100545 H100695 H100699 H100706 H100716 H100718 H100742
P Y
e

<y

To help with assembly we recommend sorting your hardware bags with the seven digit alpha-numeric number
printed on the bags or by hardware type (i.e. bolts, nuts, etc.). Organizing your hardware will make assembly easier.

Hardware Identification

Hardware bags are printed with ’
a seven digit alpha-numeric part

number. During assembly you only \\\\\\\

need to reference the last three - ’ 19262
digits of the part number as noted H100378 ‘ BOLT WH 199(2)
in each step. This will make finding (x2) T 5/16x1-3/4

the correct hardware easier.




L]

:;:;)Owner's Manual

&
&

o

Tools Required for Installation

Icons and their uses you will see throughout this manual

You will need to make sure that your
assembly is square before tightening
your bolts.

For proper assembly you will need to
ensure that your structure is level
before proceeding to the next step.

Some steps in the assembly process
will require an extra set of hands. Make
sure you have a helper available.

This icon shows the size of an open
ended wrench. Using the wrench as
the fraction bar.

When you see this icon you will need a
socket wrench. The icons below show
the size of attachments needed for
assembly 1/2.

Thisicon warns you to not over tighten
your bolts. This is to prevent structural
damage and also splintering your
wood.

This icon will show you what drill
attachments are needed. For this
example you will need a Phillips head
attachment and 3/8 socket.



::E:Eb Owner's Manual Basic Setup Dimensions & Assembly Notes

Selecting the correct location for your play product is important for your children’s
safety and the product’s longevity

« The safe play area refers to a zone extending 6'-7" (2m) beyond the play product on all sides, including the space
above the play product.

SAFE PLAY AREA DIAGRAM

Ground Dimension
35 7/8" (1.1 m) x 3'-10 5/8" x (1.2 m) x 4' 7-3/8" (1.4 m)

Safe Play Area
16-7 7/8" (5.1 m) x 17" 5/8" (5.2 m)

— 17"- 5/8"
[5.2m]

-~ 3-87/8"— =
[1.1mj
a— 3-10 5/8" —»|
[1.2mj
i = =
- RE R ! - be
-~ 67 o - N~ E ] ] N X
2mj 4 55 = ) 8=
s =
N E -~ 3-105/8"— =
o [1.2m]

SAFE PLAY HEIGHT: 11'-2 3/8" [3.4 m]
MAXIMUM FALL HEIGHT: 4' 7-3/8" [1.4 m]

General Information:

Your set has been designed and engineered for children only and for residential use only.

A maximum of 150 Ibs. per child is recommended for play activities designed for individual use.

A maximum of 120 Ibs. per child is recommended for play activities designed for multiple child use.
A maximum of 9 children is recommended for this swing set.



)

D1 | COUNTER TOP SUPPORT - W4L13444

(x1) | 13/8"x4 3/8'x5 7/8” (36x112x150)

]

J1
(x2)

17x2 3/8"x5 7/8” (24x60x150)

K1 | TRIANGLE SUNBURST - W4L13450
(x2) |5/8”°x5 1/4’x10 3/8” (16x134x265)

L1 | GABLE BOARD - W4L 13447
(x4) | 5/8"x4 3/8°x25 3/8” (16x112x643)

M1 | COUNTER TOP - W4L13446
(x4) | 5/8"x3 3/8°x18 1/2” (16x86x469)

DP1|DOOR ASSEMBLY - W2A02980

(x1) |1 1/4"'x17 15/16""x13 1/8"" (32x456x334)

COUNTER TOP SUPPORT - W4L 13445

=3 Owner's Manual Parts Identification

Wood Components (Not to Scale)

L -

N1 | SIDE WINDOW SHELF - W4L13453
(x2)

5/8"x2 3/8”x18 7/8” (16x60x479)

s )

N2 | REAR WINDOW SHELF - W4L13448
(x1) | 5/8"x2 3/8”x19 1/8” (16x60x485)

N3 | DOOR STOP - W4L13449
(x1) | 5/8"x2 3/8”x3 7/8” (16x60x100)

N4 | TIE STRAP - W4L13443
(x8) | 5/8"x2"°x3 1/8” (16x50x80)

N5 | SUNBURST LEG - W4L13451
(x2) | 5/8"x2 3/8”°x10 1/4” (16x60x260)

NG | SUNBURST LEG - W4L13452
(x4) | 5/8"x2 3/8"x8 1/4” (16x60x210)

RP1 | LOWER ROOF PANEL - W2A02982
(x2) | 13/8"x13"x44 7/8" (35x329x1140)

RP2 | UPPER ROOF PANEL - W2A02983
(x2) | 13/8"x12 3/4"x44 7/8" (35x324x1140)



=3 Owner's Manual Parts Identification

o 8 °
Wood Components (Not to Scale)
V\{E)?» LEFT REAR CORNER PANEL - W2A02993 V\f)l(::)“ RIGHT REAR CORNER PANEL - W2A02994

]

N

~
WP1 |
(x1) |LEFT FRONT CORNER PANEL - W2A02991 V\g;)z RIGHT FRONT CORNER PANEL - W2A02992
\ : |
'l I
WP5 | LOWER CENTER WALL - W2A02978
(x2) |1 1/2'x6 5/8"x20 7/8" (36x167x530) WP7 |UPPER REAR CENTER WALL - W2A02989
(x1) 1 1/2"x21 1/8"x9 3/4" (38x536x248)
\ |
N I
WP8 | LOWER REAR CENTER WALL - W2A02990
WP6 UPPER CENTER WALL - W2A02979 x1) |1 1/2"x6 5/8"x21 1/8" (38x167x536)

(x2) |1 1/2"x9 3/4"x20 7/8"(38x248x530)

HEADER ASSEMBLY - W2A02981
3 3/8"x37 7/8"x38 7/8" (86x962x986)

WP9
(x2)




Owner's Manual Parts Identification

H100090| SCREW PFH
(x7) 8x2 1/2"

H100086 | SCREW PFH
(x24) 8x1 1/2

b

H100087 | SCREW PFH
(x57) 8x1 1/4

w

H100088 | SCREW PFH
(x33) 8x11/8

b

H100085| SCREW PFH
(x41) 8x1

b

H100537 | SCREW PFH SD
8x1 (x2) 6x5/8

(x2)

Hardware Components

e

H100124 | SCREW PFH
(x2) 8x1/2

—

H100070 | SCREW PWH
(x9) 8x3/4

—

H100128 | SCREW PWH
(x4) 8x5/8

-

H100361 | SCREW PWH
(x2) 8x7/16

H100764

K1) |SCREW SETTER

P

H100624 | SCREW PFH BLK

H100137 | BOLT WH
(x5) 1/4x1

—

H100140 |[ NUT BARREL WH
(x5) 1/4x7/8

(x5) 6x15

H100139 | WASHER LOCK EXT
(x5) 8x15

H100114| TORX WRENCH
(x2) T-30

H100147 | TORX BIT
x2) T-30




4P Owner's Manual Parts Identification

Accessory Components (Not to Scale)

A6P00387
Aalzgt)mzsl STOVE KIT x2) ' |FLOWER POT HOLDER - BLK

A6P00020 A6P00024 A100132
) |KNOBKIT 1) |FAUCETKIT x1) |PHONEKIT

A BE SURE TO WASH ALL PLASTIC TOYS BEFORE USE}

e O

A6P00337

AGPID33¢| oL PoT 700337 | PoTiPAN LID 2> | FRY PAN

A6P00338

o -

A6P00340 A6P00339
) | LADLE ) |SPATULA




Owner's Manual Parts Identification

Accessory Components (Not to Scale)

‘.; ) . - -

METAL TIE STRAP

A4M00517
(x1)

DISCOVERY"

KS 66762
BOO-856-4445 .
AGES 2 TO 10.

A? )91())314 | "A" REVISION TAG

(e

AGP00290|
DOOR BELL PLATE
(1) A109174| poor BELL

A4'\gg‘)’528 | BYD ID TAG (MEDIUM) AGES 2 TO 10




Y swer

L N
o
N
Ny z
N b
= N | A
- ] . - ‘ 1
WP3|, £rT REAR CORNER PANEL - W2A02993 WP4|R1GHT REAR CORNER PANEL - W2A02994
(x1) (x1) N
= N
WP2
WP1| | EFT FRONT CORNER PANEL - W2A02991 (x1 | RIGHT FRONT CORNER PANEL - W2A02992

(x1)

4 NOTE: A
| POSITION WALL PANELS AS SHOWN |
| BELOW. VERIFY THE CORRECT PANEL|

PLACEMENT BY CHECKING THE HOLE J
LOCATIONS AS SHOWN BELOW.

WP3 &7
LEFT REAR CORNER PANEL

A ==

NOTE HOLE LOCATIONS

@r

A = | Z = A

NOTE HOLE LOCATIONS —| : N
B NOTE HOLE LOCATIONS

=l o

—
WP1 47 s WP4 4
LEFT FRONT CORNER PANEL A RIGHT REAR CORNER PANEL
NOTE HOLE LOCATIONS

WP2 1)
RIGHT FRONT CORNER PANEL



> sz I

WP5 | LOWER CENTER WALL - W2A02978 WP6 | UPPER CENTER WALL - W2A02979 H11°0°°85 SCREW PFH
(x1) |1 1/2"x6 5/8"x20 7/8" (38x167x530) (x1) |1 1/2"x9 3/4"x20 7/8"(38x248x530) (x10) 8x1

WP5 1)
LOWER CENTER WALL

WP6 7
UPPER CENTER WALL

7

085 «0
SCREW - 1"

e

Z
A




e STEP 3

] S
—— i
H100085| SCREW PFH
WP7|UPPER REAR CENTER WALL - W2A02989  WP8|LOWER REAR CENTER WALL - W2A02990 (x10) | 8x1
(x1) |1 1/2'x21 1/8"x9 3/4" (38x536x248) (x1) | 1 1/2'6 5/8"x21 1/8" (38x167x536)

085 x0
SCREW - 1"

e
| \ WPS8 1)

LOWER REAR CENTER WALL




) STEP 4

il A
(I - .
[
WP5|LOWER CENTER WALL - W2A02978 WPG6 | UPPER CENTER WALL - W2A02979
(x1) | 1 1/2"x6 5/8"x20 7/8" (38x167x530) (x1) | 1 1/2'x9 3/4"x20 7/8"(38x248x530)

tm

H100085| SCREW PFH
(x10) 8x1

085 x0
SCREW - 1"

/i

WP6 1)

UPPER CENTER WALL

WP5 1)
LOWER CENTER WALL




DP1
(x1)

DOOR ASSEMBLY - W2A02980
11/4""x17 15/16""x13 1/8"" (32x456x334)

bw

H100088 | SCREW PFH
(x6) 8x11/8

= o

DP1 «1
DOOR ASSEMBLY

NOTE PILOT HOLES

088 s
SCREW -1 1/8"




:{:{) STEP 6

=l E=

! h
A4MO00517
X

H100070| SCREW PWH
x1) METAL TIE STRAP (x8) 8x3/4

TIP: W

ALIGN TIE STRAP WITH PILOT ‘
HOLES AND ASSEMBLE AS |
SHOWN.

A

070 s
SCREW - 8x3/4" \

517 &)
METAL TIE STRAP




H100090 | SCREW PFH
(x4) 8x2 1/2"

WP9
(x2)

3 3/8"x37 7/8"x38 7/8" (86x962x986)

‘ REST HEADER ASSEMBLIES ON ‘

L THE WALL PANELS AND ASSEMBLY ]
AS SHOWN.

A

NOTE NOTCH
LOCATION.

WP9 2
HEADER ASSEMBLY

= g p

090 ;v ~—L -
SCREW -2 1/2"




STEP 8

o o
o o

M

H100087 | SCREW PFH

N4 | TIE STRAP - W4L13443 x32) | 8xt 174

(x8) | 5/8"x2"x3 1/8” (16x50x80)

/ \
e S~
b N
N4 ;s \\
TIE STRAP A
NOTE PILOT HOLES

087 32
SCREW - 1-1/4"

~N




EHY  ses I
L1 G4L13447 @W @ :w

(x4) | 5/8"x4 3/8’x25 3/8” (16x112x643) H100137 | BOLT WH H100138 | WASHER LOCK EXT H100139 | WASHER LOCK EXT H100140 | NUT BARREL WH

o) |1/4x1 o4 lexs x4  |8x15 o) |1/4x7/8
137 s
BOLTWH - 1"
138 9

139 v
WASHER - 8x15 L1 s
GABLE BOARD




step 10 [

o s o aiogy 450 | | e .
H100088 | SCREW PFH H100086 | SCREW PFH
a— — x20)  |8x11/8 x4 lex1 172
N5 | SUNBURST LEG - W4L13451 N6 | SUNBURST LEG - W4L13452
(x2) | 5/8'x2 3/8’x10 1/4” (16x60x260) (x4) | 5/8°x2 3/8’x8 1/4” (16x60x210)
N5 «7)
[SUNBURST LEG
088 o
N6 7 SCREW -1 1/8"
SUNBURST LEG N6 «7)
° Z T SUNBURST LEG
K1 1)
/ TRIANGLE SUNBURST
SUNBURST ASSEMBLY
A NOTE: REPEAT STEP TO COMPLETE
" TWO SUNBURST ASSEMBLIES.
088 s

SCREW - 1 1/8"

~

SUNBURST ASSEMBLY
FROM ABOVE.

086 v
SCREW -1 1/2"




sz seenn [

bm

H100086 | SCREW PFH

RP2|UPPER ROOF PANEL - W2A02983 (x8) 8x11/2
(x2) | 13/8"x12 3/4"x44 7/8" (35x324x1140)

REPEAT ON OPPOSITE END

086 v
SCREW -1 172"

RP2 ;o
UPPER ROOF PANEL




Y sen I

bm

H100086 | SCREW PFH
(x8) 8x11/2

RP1|LOWER ROOF PANEL - W2A02982
(x2) | 13/8"x13"x44 7/8" (35x329x1140)

REPEAT ON OPPOSITE END

086 v
SCREW -1 1/2"

N RP1 1)
° 3 LOWER ROOF PANEL

RP1 4«7
LOWER ROOF PANEL

[T,
.
L]

/I
\
|




sz sree1s [

. {
H100087 | SCREW PFH
N1 | SIDE WINDOW SHELF - W4L13453 «2)  |ex1 14

(x1) | 5/8°x2 3/8"x18 7/8” (16x60x479)

r— - 1
|INSIDEVIEW |
I I
| |
I (il I
e

¢ - FLUSH
I d I
o dill
b _

[

087 w2
SCREW - 1-1/4" ) ﬁ/
/ - g —
/ I N
/ N

T

N1s)— >
SIDE WINDOW SHELF \ -




Y seu I

N2 | REAR WINDOW SHELF - W4L 13448 KOy 087 | SCREW PFH
(x1) | 5/8"x2 3/8°x19 1/8” (16x60x485) x

-
| INSIDE VIEW |
| H |
| |
i |
| N
| « "‘/ FLUSH |
| u |
-
? [
| ‘ |
- -
087 42 X
SCREW - 1-1/4" B , \E &
N2 «1) <




Y oswe1s

. [
H100087 | SCREW PFH
N1 | SIDE WINDOW SHELF - W4L13453 «2)  |ex1 14

(x1) | 5/8°x2 3/8"x18 7/8” (16x60x479)

\\ 087 s
é . SCREW - 1-1/4"

N1 «1
SIDE WINDOW SHELF




sz seets [N
)

D1 | COUNTER TOP SUPPORT - W4L13444 H100090 SCREV\’I’ PFH
(x1) | 1.3/8"x4 3/8’x5 7/8” (36x112x150) (x2) 8x2 1/2

L\ )
4 NOTE: < N \
ALIGN PILOT HOLES IN D1 AND
L ASSEMBLE. ) ’
N >
o1 1 \\§
COUNTER TOP SUPPORT

090 2
SCREW -2 1/2"



sz seerr [

] |

COUNTER TOP SUPPORT - W4L 13445 H100087 | SCREW PFH

J1
172 3/8’x5 7/8” (24x60x150) (x4) 8x11/4

(x2)

__________ Bl
INSIDE VIEW |

I

- 7/8in |

[22 mm] |

| |

L |

. ‘ i |
— N ST |
. NS |

B\ ,‘El |

m il l |
= ' I
__________ |

JT1 &y
COUNTER TOP SUPPORT

. |

— ] 087 «2
-~ SCREW - 1-1/4"

AN

REPEAT ON OPPOSITE WALL




sz stz [

H100087 | SCREW PFH

M1 | COUNTER TOP - W4L13446 (x8) 8x11/4
(x4) | 5/8°x3 3/8’x18 1/2” (16x86x469)

087 9
SCREW - 1-1/4"

M1 9
COUNTER TOP




sz seers [N

—

H100128 | SCREW PWH
(x2) 8x5/8

314 1)
"A" REVISION TAG

MOUNT IN THE APPROXIMATE
LOCATION SHOWN ABOVE.




ster20 [

M

H100086 | SCREW PFH
(x2) 8x11/2

A6P00024
o) T |FAUCET KIT

| __FIQN_TVIE_W__I
| I
I [121’\,57mm]a-$ : I
| .
| Alis L
I I I
I : I
I ; I
I - I
I Il I
| |- |
[ _
086 2
~ SCREW - 11/2"

N

024,71 —_—
FAUCET KIT




EHY  swen I

@b

H100128 | SCREW PWH

(x2) 8x5/8

|  FRONTVIEW |
| i ; |
| | : |
I | ; I
| Ay T\ |
3/8 [ ] - L

I[gnifn] s | I
I I ]
| : s
| : |
| |
L _|

128 2
\ SCREW -5/8

D ‘
1 7 SURFACE MOUNT BASIN




tﬁ

H100088 | SCREW PFH
(x4) 8x1 1/8

088 v —,

SCREW - 1 1/8" /

\
\
02547
STOVE KIT




) STEP 23

DOOR STOP - W4L13449
5/8"x2 3/8"x3 7/8” (16x60x100)

N3
(x1)

tﬁ>

H100087 | SCREW PFH
(x3) 8x1 1/4

087 3 ~

SCREW - 1-1/4" e

' —N3 x7)
) DOOR STOP

/

—/

5




Yy STEP24

A6P00020
1) | KNOB KIT

TIP:

WHEN DOOR LATCH IS IN THE
UNLOCKED POSITION IT SHOULD
FACE IN THE UPWARD DIRECTION.

A

NOTE ARCH IN FACE
PLATE FACES UP.
~

/" FACE PLATE

SCREW - 3/4" x2)
INCLUDED IN KNOB KIT T

J



step2s [

H100124| SCREW PFH
(x2) 8x1/2
A109132| pHONE KIT
SN, N
\, /
( TIP: \
.\ CENTER PHONE AND MOUNT |
USING THE DIMSENSION BELOW
\ OR YOUR DESIRED LOCATION. |
o 4

o 13247
PHONE KIT

\
ﬁ
/
/
T2 124 4

/ SCREW PFH 8x1/2







=3 stz [
o

DISCOVERY™
s ser62

-

H100361| SCREW PWH
(x2) 8x7/16

Asas21o10.

A4"g?3528| BYD ID TAG (MEDIUM) AGES 2 TO 10

528 1)
BYD ID TAG (MEDIUM) AGES 2 TO 10

361 w2 h —
SCREW - 7/16"













	Blank Page
	Blank Page



